

Report No : CTSSA/31245/15  
Company : Merrs. SGS (Malaysia) Sdn Bhd.  
No. 26, Jalan Anggerik Vanilla 31/93, Kota Kemuning,  
40460 Shah Alam, Selangor D. E

**Test Report**

Supplier : VRG KHAI HOAN JOINT STOCK COMPANY.  
Cau Sat Hamlet, Lai Hung Commune,  
Bau Bang District, Binh Duong Province,  
Vietnam  
Product Description : Powder Free Latex Examination Gloves  
Lot No. : 20150311  
Sample Quantity : 200  
Size : Medium  
Test Conducted : Freedom from holes  
Test Method : EN 455 Part 1: 2000

Based on submitted samples, the following results obtained :-

Acceptable Quality Limit (AQL) : 1.5      Accept : 7      Found : 1  
Result : Within AQL

SGS LABORATORY SERVICES (M) SDN. BHD.



CHONG KIEN LEN  
B. Sc.(HONS) AMIC  
SENIOR LAB. MANAGER